
Manual de instrucciones
Instruction manual
Manuel d’instructions
Bedienungsanleitung
Manuale di istruzioni 
Manual de instruções

X-BIKE PRO

Bicicleta magnética plegable

Collapsible magnetic bike



ÍNDICE

1. Piezas y componentes                                              / 04

2. Instrucciones de seguridad                                              / 06

3. Instrucciones de  montaje                                                / 07

4. Instrucciones para el ejercicio                                       / 09

5. Pantalla LCD                                                                               / 11

6. Garantía y SAT                                                                        / 12

7. Reciclaje de electrodomésticos                              / 12

INDEX

1. Teile und Komponenten                                             / 04

2. Sicherheitshinweise                                                   / 28

3. Montagenleitung                                                        / 29

4. Trainingsanweisungen                                                         / 31 

5. LCD Bildschirm                                                                       / 33

6. Technischer Kundendienst und Garantie            / 34

7. Entsorgung von alten Elektrogeräten                     / 35

INDEX

1. Parts and components                                              / 04

2. Safety instructions                                                     / 13

3. Addembly instructions                                                         / 14

4. Exercise instructions                                                          / 16

5. LCD screen                                                                               / 18

6. Technical support service and warranty            / 18

7. Disposal of old electrical appliances                      / 19

INDICE

1. Parti e componenti                                                      / 04

2. Istruzioni di sicurezza                                                / 36

3. Istruzioni di montaggio                                                       / 37

4. Istruzioni per l ́ esercizio                                                   / 39

5. Schermo LCD                                                                          / 41

6. Garanzia e SAT                                                                   / 42

7. Riciclaggio degli elettrodomestici                            / 42

SOMMAIRE

1. Pièces et composants                                                / 04

2. Instructions de sécurité                                            / 20

3. Instructions de montage                                                     / 21

4. Instructions pour faire de l ́ exercise                        / 23

5. Ecran LCD                                                                                 / 25

6. Garantie et SAV                                                                     / 26

7. Recyclage des électroménagers                            / 26

ÍNDICE

1. Peças e componentes                                                 / 04

2. Instruções de segurança                                                / 43

3. As instruções de instalação                                      / 44

4. As instruções para o exercício                                    / 46

5. Tela LCD                                                                                    / 48

6. Garantia e SAT                                                              / 49

7. Reciclagem appliance                                               / 49



1. PIEZAS Y COMPONENTES · PARTS AND COMPONENTS · PIÈCES ET COMPOSANTS ·  TEILE UND KOMPONENTEN 

· PEZZI E COMPONENTI · PEÇAS E COMPONENTES

8. Flat washer (9)

9. Spring washer (6)

10. Allen screw M8x20 mm (4)

11. Backrest (1)

12. Rear armrest (1)

13. Seat (1)

14. Front handlebar (1)

15. Allen screw M8x35 mm (2)

16. Tablet support tube (1)

17. Tablet support (1)

18. LCD monitor (1)

19. Screw (1)

20. Monitor support (1)

21. Main frame (1)

22. Left pedal (1)

23. Front stabilizer (1)

24. Seat support (1)

25. Allen screw M8x40 mm (2)

26. Screw (1)

FR

1. Vis à tête ronde  (4)

2. Rondelle carrée  (6)

3. Écrou borgne (4)

4. Barre stabilisatrice arrière (1)

5. Pédale droite (1)

6. Roue pour ajuster la selle (1)

7. Écrou (5)

8. Rondelle plate (9)

9. Rondelle Grower (6)

10. Vis Allen M8x20 mm (4)

11. Dossier (1)

12. Repose-bras arrière (1)

13. Selle (1)

14. Guidon frontal (1)

15. Vis Allen M8x35 mm (2)

16. Tube du support pour tablettes (1)

17. Support pour tablettes (1)

18. Moniteur LCD  (1)

19. Vis (1)

20. Support du moniteur (1)

21. Structure principale (1)

22. Pédale gauche (1)

23. Barre stabilisatrice de devant (1)

24. Support de la selle (1)

25. Vis Allen M8x40 mm (2)

26. Vis (1)

DE

1. Befestigungsbolzen (4)

2. Unterlegscheibe (gekrümmt)   (6)

3. Hutmutter (4)

4. Heck-Stabilisator (1)

5. Rechtes Pedal  (1)

6. Einstellknauf Sattel/Sitz (1)

7. Mutter (5)

8. Flache Unterlegscheibe (9)

9. Federunterlegscheibe (6)

10. Inbusschraube M8x20 mm (4)

11. Rückenlehne (1)

12. Armlehne (1)

13. Sitz (1)

14. Vorderer Lenker (1)

15. Inbusschraube M8x35 mm (2)

16. Ablage-Halterungsrohr (1)

17. Befestigung Ablagehalterung (1)

18. LCD Monitor (1)

19. Schraube (1)

20. Monitor-Halterung (1)

21. Hauptrahmen (1)

22. Linkes Pedal (1)

23. Front-Stabilisator (1)

24. Sitzstütze/Halterung (1)

25. Inbusschraube M8x40 mm (2)

26. Schraube (1)

IT

1. Vite dalla testa rotonda  (4)

2. Rondella curva  (6)

3. Dado cieco (4)

4. Stabilizzatore posteriore (1)

5. Pedale destro (1)

6. Ruota regolatrice del sellino (1)

7. Dado (5)

8. Rondella piana (9)   

9. Rondella di pressione (6)

10. Vite Allen M8x20 mm (4)

11. Schienale (1)

12. Poggiabraccia posteriore (1)

13. Sellino (1)

14. Manubrio frontale (1)

15. Vite Allen M8x35 mm (2)

16. Tubo del supporto per tablet (1)

17. Supporto per tablet (1)

18. Monitor LCD  (1)

19. Vite (1)

20. Supporto del monitor (1)

21. Struttura principale (1)

22. Pedale sinistro (1)

23. Stabilizzatore anteriore (1)

24. Supporto del sellino (1)

25. Vite di Allen M8x40 mm (2)

26. Vite (1)

PT

1. Parafuso de cabeça redonda (4)

2. Anilha curva (6)

3. Porca de capa (4)

4. Barra estabilizadora traseira (1)

5. Pedal direito (1)

6. Roda de ajuste da sela (1)

7. Porca (5)

8. Anilha plana (9)

9. Instalação de pressão (6)

10. Parafuso Allen M8x20 mm (4)

11. Encosto (1)

12. Apoio de braço traseiro (1)

13. Assento (1)

14. Punho dianteiro (1)

15. Parafuso Allen M8x35 mm (2)

16. Tubo de suporte do 

comprimido (1)

17. Suporte para comprimidos (1)

18. Monitor de LCD (1)

19. Parafuso (1)

20. Monitor Stand (1)

21. Estrutura principal (1)

22. Pedal esquerdo (1)

23. Barra estabilizadora frontal (1)

24. apoio do assento (1)

25. Parafuso Allen M8x40 mm (2)

26. Parafuso (1)

ES

1. Tornillo de cabeza redonda   (4)

2. Arandela curva  (6)

3. Tuerca ciega (4)

4. Barra estabilizadora trasera (1)

5. Pedal derecho (1)

6. Rueda de ajuste del sillín (1)

7. Tuerca (5)

8. Arandela plana (9)

9. Arandela de presión (6)

10. Tornillo Allen M8x20 mm (4)

11. Respaldo (1)

12. Reposabrazos trasero (1)

13. Asiento (1)

14. Manillar frontal (1)

15. Tornillo Allen M8x35 mm (2)

16. Tubo del soporte para tablets (1)

17. Soporte para tablets (1)

18. Monitor LCD  (1)

19. Tornillo (1)

20. Soporte del monitor (1)

21. Estructura principal (1)

22. Pedal izquierdo (1)

23. Barra estabilizadora delantera (1)

24. Soporte del asiento (1)

25. Tornillo Allen M8x40 mm (2)

26. Tornillo (1)

EN

1. Carriage bolt  (4)

2. Curved washer (6)

3. Dome nut (4)

4. Rear stabilizer (1)

5. Right pedal (1)

6. Seat-adjusting knob (1)

7. Nut (5)



ENGLISH ENGLISH

12 X-BIKE PRO 13X-BIKE PRO

6. GARANTÍA Y SAT

Este producto tiene una garantía de 2 años desde la fecha de compra, siempre y cuando se 

conserve y envíe la factura de compra, el producto esté en perfecto estado físico y se le dé un 

uso adecuado tal y como se indica en este manual de instrucciones.

La garantía no cubrirá:

• Si el producto ha sido usado fuera de su capacidad o utilidad, maltratado, golpeado, 

expuesto a la humedad, sumergido en algún líquido o substancia corrosiva, así como 

cualquier otra falta atribuible al consumidor.

• Si el producto ha sido desarmado, modificado o reparado por personas no autorizadas por 
el SAT oficial de Cecotec.

• Si la incidencia ha sido originada por el desgaste normal de las piezas debido al uso.

• 

El servicio de garantía cubre todos los defectos de fabricación durante 2 años en base a la 

legislación vigente, excepto piezas consumibles. En caso de mal uso por parte del usuario el 

servicio de garantía no se hará responsable de la reparación. Si en alguna ocasión detecta 

una incidencia con el producto, debe contactar con el Servicio de Asistencia Técnica oficial de 
Cecotec y hacer llegar la factura de compra del producto vía e-mail.

sat@cecotec.es

7. RECICLAJE DE ELECTRODOMÉSTICOS

La directiva europea 2012/19/UE sobre Residuos de Aparatos Eléctricos y 

Electrónicos (RAEE) especifica que los electrodomésticos no deben ser reciclados 
con el resto de los desperdicios municipales. Dichos electrodomésticos han de ser 

desechados de forma separada, para optimizar la recuperación y reciclaje de 

materiales y, de esta manera, reducir el impacto que puedan tener en la salud 

humana y el medioambiente. 

El símbolo del contenedor tachado le recuerda su obligación de desechar este producto de 

forma correcta. Si el producto en cuestión cuenta con una batería o pila para su autonomía 

eléctrica, esta deberá extraerse antes de ser desechado y ser tratada a parte como un residuo 

de diferente categoría.

Para obtener información detallada acerca de la forma más adecuada de desechar sus 

electrodomésticos y/o las correspondientes baterías, el consumidor deberá contactar con las 

autoridades locales.

Read these instructions carefully before using the product. Keep this instruction manual for 
future reference or new users

2. SAFETY INSTRUCTIONS

ASSEMBLY 

• Verify that you have all the components and tools listed on the next pages. Some 

components are pre-assembled. 

• Keep children and animals away from the work area as small parts could cause a choking 

hazard if swallowed. 

• Make sure you have enough space to layout the parts before starting. 

• Assemble the equipment as close to its final workout location (in the same room) if 
possible. 

• Please, dispose of all packaging carefully and responsibly. 

• Use the equipment on a solid, even surface with a protective cover for your floor or carpet. 
For safety, the bike should have at least 0.5 m of free space around it.

USE

• It is the sole responsibility of the owner to ensure that all users of this product are properly 

informed as to how to use this product safely. 

• This appliance must not be used by children under the age of 8. This product can be used by 

children aged 8 or over, as long as they are given continuous supervision.

• This appliance can be used by persons with reduced physical, sensitive, or mental 

capabilities, or lack of experience or knowledge, as long as they have been given supervision 

or instruction concerning the use of the appliance in a safe way and understands the risks 

involved. 

• Keep this appliance out of reach of children under the age of 8.

• Cleaning and maintenance tasks must not be carried out by children.

• You are purchasing this equipment to exercise at your own risk. If you have any health 

concerns or feel you may be at risk of any serious health condition, please consult with 

your physician or health care professional before starting any exercise programme. 

• Before using the equipment to exercise, always follow recommended warm-up, and 

stretching exercises. 

• If you experience dizziness, nausea, chest pain, or other abnormal symptoms, stop your 

workout and seek immediate medical attention. 

• The bike is not suitable for therapeutic use.

• Care must be taken when lifting or moving the equipment so as not to injure your back. 

Always use proper lifting techniques and/or assistance.



ENGLISH ENGLISH

14 X-BIKE PRO 15X-BIKE PRO

• Be aware of your body signals. Incorrect or excessive exercise can deteriorate your health. 

Stop exercising if you experience any of the following symptoms: pain, tightness in your 

chest, irregular heartbeat, extreme shortness of breath, light-headedness, dizziness or 

nausea. If you experience any of these conditions, you should consult your doctor before 

continuing with your exercise program.

• This product is intended for domestic use only. It is not suitable for commercial or industrial 

use. Do not use it outdoors.

• Only one person at a time should use the equipment. 

• Keep hands and any loose clothing or objects away from all moving parts of the product.

• Always wear appropriate workout clothing when exercising. Do not wear loose or baggy 

clothing, since it may get caught in the equipment. Wear athletic shoes to protect your feet 

while exercising. 

• Do not place any sharp objects around the equipment. 

• This product is suitable for user’s weight of up to 110 kg.

• Always use the equipment as indicated in this instruction manual. If you find any defective 
component while assembling or checking the bike, or if you hear any unusual noise coming 

from the equipment during use, stop using the bike. Do not use the equipment until the 

problem has been rectified.
• The safety level of the bike can only be maintained through regular examination for 

damage and/or wear and tear signals. 

• Check that the bolts and nuts are securely fastened before using the equipment.

• No liability is accepted for any eventual damage or personal injuries derived from misuse 

or non-compliance with this instruction manual.

3.ASSEMBLY INSTRUCTION

STEP 1: Attach the two stabilizers (4 and 23) to the main frame (21) using 

four dome nuts (3), curved washers (2) and carriage bolts (1).

STEP 2:The pedals (5) & (22) are marked “L” and “R”- Left and Right. 

Place them in their appropriate crank. The right crank is on the right side 

of the bike. Note that the right pedal should be screwed clockwise, 

while the left pedal must be screwed counterclockwise.

STEP 3: Align the seat (13) with the seat support (24). Adjust the angle of 

the seat. Fix it tightly with nuts and flat washers (7, 8).

STEP 4: Fix the backrest (11) to the seat support (24) with two allen 

screws (25), flat washers (8), and nuts (7).

STEP 5: Remove the preinstalled bolts, washers, and nuts from the rear 

armrest (12). Fix the armrest to the backrest support with these parts. 

Make sure the handlebar faces forward.

STEP 6: Fasten the front handlebar (14) to the main frame (21) with two 

allen screws M8x35 (15) and curved washers (2).

STEP 7: Remove the screw (19) from the monitor support (20). Fix the 

monitor support with the screw. Slide the LCD monitor (18) into the 

monitor support and plug it.



ENGLISH ENGLISH

16 X-BIKE PRO 17X-BIKE PRO

STEP 8: Align the tablet support tube (16) with the holes in the main 

frame (21) and fix it with two allen screws (10), spring washers (9), and 

flat washers (8).

Fix the tablet support to its tube with the screw (26).

4. EXERCISE INSTRUCTIONS

Using your X BIKE will provide you with several benefits, it will improve your physical fitness, 
tone up your muscles, and, together with a calorie-controlled diet, it will help you lose weight.

MUSCLE TONING

To tone up your muscles while on your exercise bike, you will need to set the resistance level 

quite high. This will put more strain on your leg muscles and you may not be able to train for as 

long as you would like. If you are also trying to improve your fitness, you need to change your 
training program. You should train normally during the warm up and cool down phases, but you 

should increase the resistance level towards the end of the exercise phase, in order to make 

your legs work harder. You will have to reduce your speed to keep your heart rate in the target 

zone, showed later on.

WEIGHT LOSS

The important factor here is the amount of effort you put in. The harder and longer your work 

out, the more calories you will burn. The process is the same one as when you are trying to 

improve your fitness.

USE

The seat height can be adjusted by removing the adjusting knob and raising or lowering the seat. 

There are 7 holes in the seat post, which allows you to adjust the height. Once the correct height 

has been chosen, refit the adjustment knob and tighten it. The tension control knob allows you 
to alter the resistance level of the pedals. A high resistance makes it more difficult to pedal, 
while a low resistance makes it easier. For best results, set the tension while the bike is in use.

1.- The Warm Up Phase

This stage helps get the blood flowing around the body. It will reduce the risk of cramp and 
muscle injury. It is advisable to do a few stretching exercises as shown below. Each stretch 

should be held for approximately 30 seconds; do not force or jerk your muscles into a stretch, 

if it hurts, stop.

2.- The Exercise Phase

This is the stage where you have to put effort into. After regular use, the muscles in your legs 

will become more flexible. Work out at your own pace, but it is very important to maintain a 
steady tempo throughout. The workout should be enough so as to raise your heartbeat into the 

target zone shown in the graph below.

This stage should last for a minimum of 12 minutes, although most people start at about 15-20 

minutes.

3.- The Cool Down Phase

This stage lets your muscles and cardio-vascular system rest. It consists of a series of warm 

up exercises, e.g. reduce your tempo, continue for approximately 5 minutes. The stretching 

exercises should now be repeated; remember not to force or jerk your muscles. As you get fitter, 
you might need to train longer and harder. It is advisable to train at least three times a week, 

and, if possible, space your workouts evenly throughout the week.

4.- Troubleshooting

If no number appears on the computer, make sure all connections are correct.

Powered by TCPDF (www.tcpdf.org)Powered by TCPDF (www.tcpdf.org)Powered by TCPDF (www.tcpdf.org)Powered by TCPDF (www.tcpdf.org)Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

